TowRX

INSTRUCTION




IMPORTANT ASSEMBLY INFORMATION

<> Tools Required for Assembling the Equipment: Adjustable Wrench and Allen Wrench.

> NOTE: It is strongly recommended that this equipment is assembled by two or more
people to avoid possible injury.

<> Ensure Carriage Bolts are inserted through the SQUARE holes on components that need to
be assembled. Attach washer only to end of the Carriage Bolt.

<> Use Allen Bolts or Hex Bolts inserted through the ROUND hole on components that need to
be assembled.

<> Always wait until all bolts are assembled onto the bench before tightening the bolts. Do not

tighten each bolt right after it is installed

Fasten Nuts and Bolts

Securely tighten all Nuts and Bolts after all
components have been assembled in current and
previous steps.

NOTE: Do not over tighten any component with
pivoting function.

Make sure all pivoting components are able to move
freely.

Do not tighten all Nuts and Bolts in this step.




1460

1651




%\

(16) x 1 18) x 2 20 x 1 @7 x 1 29 x 1






D oo oo 0D OO 0D .
3 f’:-_/i‘




G e

@ |] )8 ©3 x 8

1 a# x 1
| S x 1

b 10 20 30 40 30 60 70 80 90 100 110 120 130 140 130




H X16 10

@ X10  M10

® ©

Ip]
Q0
X
o
~—
=
QU
X

X4 MI10 X735

Ip)
[6))
X
o
~—
=
<
X

U




69) Ij @:D X3 M0

@ ©

[l <2 M10x70

I

(51) <| i

H X4 10

N
o0
X
o
—
=
—
X




E M~ x4 m10x60
i
@ @ X4  M10

e
O
Lt

X4 Mle X235

| x4 12

X8 10

X4 12

11




®

W <1 m10x80

W <1 m10 x110 @

12




X4 10

?f_{&"‘““f:

13



(] xe mMsxi2 @ H x16 10
@ X8 MLO @- X8 M10 X25

14




Wl <4 M8 x20

GO —l]
. X4 M8 X60

P
1
e : -
A !
, I
I
i I
| ]
I
I
I
I
| I
i I
| I
I
I
| -
| I
i I
I







PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
1 Front Stabilizer 1
2 Rear Stabilizer 1
3 Connecting Frame 1
4 Rear Connecting Frame 1
5 Adjuster 2
6 Backrest Pad Adjuster 1
7 Backrest Pad Mount 1
8 Skew Frame 1
9 Adjuster 1
10 Sliding Frame 1
11 Foot Stand 1
12 Pedal Stand 1
13 Guide Rod 2
14 Connector Tube 1
15 Left hand stand 1
16 Right hand stand 1
17 Rotating hand stand 1
18 Inclined support frame 2
19 Hook 1
20 Pin axle 1
21 Elastic rope rack 1
22 Bearing Rod ©25%x1270 1
23 Seat Pad 360x320%55 1
24 Backrest Pad 650x320%x55 1
25 Magnetic Pin 3
26 Hex Bolt M10x25 8
27 Stud Bolt M12x260 1
28 Stud Bolt M12x325 1
29 Bracket 130%x60%3 2
30 Rollers 8
31 Long barbell bushing frame 2
32 Barbell buffer O78xP47.5x13 2
33 Bushing P25%(p21.8xp12.2%8 2
34 Square End Cap (145 1

17




PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
35 Square End Cap (150 2
36 Square End Cap [160x30 1
37 Square End Cap [180x40 8
38 Bracket 1
39 Square End Cap ¢25 3
40 Hex Bolt M10x60 4
41 Square End Cap [170x50 2
42 Sleeve [150x[145 3
43 Grip e30xp23x250 3
44 Limit set P30xp25%x50 1
45 Spring Clip ¢49 2
46 Spring Clip ¢24.5 2
47 Allen Bolt M8x12 2
48 Allen Bolt M10x16 2
49 Allen Bolt M8x20 4
50 Allen Bolt M8x60 4
51 Carriage Bolts M10x70 2
52 Hex Bolt M10x80 3
53 Hex Bolt M10x85 3
54 Hex Bolt M10x95 4
55 Hex Bolt M10x110 1
56 Hex Bolt M12x25 4
57 Hex Bolt M12x105 8
58 Carriage Bolts M10x75 4
59 Aircraft Nut M10 29
60 Aircraft Nut M12 12
61 Washer 8 8
62 Washer 10 52
63 Washer 12 24
64 Spring washer 12 4
65 Rubber Feet ¢129%18 4

Allen Wrench 4# 1
Allen Wrench 5# 1

18




® Garlando

GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1
15068 - Pozzolo Formigaro (AL) - Italy
contact@toorxprofessional.it
www.toorxprofessional.it

.
,“““

VV
;.—





